

TEST REPORT

APPLICANT : POLYCELL Co.,LTD
BUYER :

KATRI NO : DGHA15-00002600
RECEIVED DATE : SEP. 01, 2015
ISSUED DATE : SEP. 07, 2015
PAGE(S) : 1 OF 2

APPLICANT'S PROVIDED SAMPLE DESCRIPTION :
DH-001

| TEST ITEM | TEST RESULT |
|-------------|-------------|
| | #1 |
| : MS 200-39 | |
| 1000 Hz | 0.06 |
| 2000 Hz | 0.15 |
| 3150 Hz | 0.53 |
| 5000 Hz | 0.17 |

- Continues -



Leem, Seung yoon
Director General



KATRI NO : DGHA15-00002600
PAGE(S) : 2 OF 2

IMAGE

